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Lampiran 1

berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é SUMMARY OF UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received 107 Juli 2020
Address :JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Location : Parapatan Tested By : Hardianto
Test Report No 1 UCS/2020/1X/03 Checked By : Kurniawan S.
Standard Method 1 ISRM 1981
Depth . D H w A Load ucs
N Sample Code Litholo
o P (m) 9 (mm) (mm) @ (mm?) (Kn) (Mpa)

1 DDGT-PRP-20-02/UCS-01 3.60-3.75 Mudstone 60,73 150,53 974,4 2896,7 13,35 4,61

2 DDGT-PRP-20-02/UCS-02 7.50-7.65 Sandstone 60,93 150,87 999,6 2915,8 20,38 6,99

3 DDGT-PRP-20-02/UCS03 | 18.00-18.15 | meriaminated Mudstone and 60,01 150,64 984,7 2828,4 15,46 547

Sandstone

4 DDGT-PRP-20-02/UCS-04 46.65-46.80 Mudstone 61,98 150,24 1061,0 3017,1 5,50 1,82

5 DDGT-PRP-20-02/UCS-05 47.65-47.80 Mudstone 62,23 150,48 1062,5 3041,5 4,78 1,57

6 DDGT-PRP-20-02/UCS-06 57.50-57.65 Sandy Mudstone 60,30 150,89 1066,4 2855,8 51,90 18,17

7 DDGT-PRP-20-02/UCS-07 61.65-61.80 Sandstone 61,62 150,58 1064,3 2982,2 40,27 13,50

8 DDGT-PRP-20-02/UCS-08 78.50-78.65 Sandstone 62,25 150,54 1031,0 3043,5 34,46 11,32

9 DDGT-PRP-20-02/UCS-09 89.00-89.15 Mudstone 58,68 150,24 963,3 2704,4 9,80 3,63

10 DDGT-PRP-20-02/UCS-10 94.65-94.80 Sandstone 59,01 150,99 934,9 27349 38,39 14,04

11 DDGT-PRP-20-02/UCS-11 97.65-97.80 Sandstone 59,64 150,89 972,3 2793,6 28,04 10,04

D : Diameter A : Area

H : Height

W : Weight

Checked By: Approved By:
I\ -
=
/
Kurniawan S. Sindu Umboro

G&H Lab Analyst

Supt. G&H Evaluator
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Lampiran 2

beraucoal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-01 Tested By : Hardianto
Depth (m) : 3.60-3.75 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
60,73 150,53 974,4 2896,7
Load (Kn) :13.35
o (Mpa) 1 4.61
Remark

*g. : Compressive strength

Stress & Load vs Time Curve

15

Time (s)

6 8 10 0 2

Checked By:

(T

Kurniawan S.

G&H La

Approved By:

b Analyst

Sindu Umboro

Supt. G&H Evaluator
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Lampiran 3

berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-02 Tested By : Hardianto
Depth (m) . 7.50-7.65 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
60,93 150,87 999,6 2915,8
Load (Kn) :20.38
o (Mpa) 1 6.99
Remark

*g. : Compressive strength

Stress & Load vs Time Curve

10 30
8 24
E —_—
18
s :
0 ge!
g ©
= S
w4 12
2 6
0 : : : : 0
0 3 9 12 15 0 3 6 9 12 15
Time (s) Time (s)
Checked By: Approved By:
o
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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Lampiran 4

beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-03 Tested By : Hardianto
Depth (m) :18.00-18.15 Checked By : Kurniawan S.
Lithology : Interlaminated Mudstone and Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (an) (mm?)

60,01 150,64 984,7 2828,4
Load (Kn) :15.46
o (Mpa) 1 5.47
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

10 : 30
8 24
o
6 : 185
= | <
) \ ; =
o | | A o
]
2 3
M 4 12—
2 6
0 0
0 3 6 9 12 15 0 3 6 9 12 15
Time (s) Time (s)
Checked By: Approved By:
T ﬁ‘#‘( —
/
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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Lampiran 5

beraucoal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-04 Tested By : Hardianto
Depth (m) : 46.65-46.80 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (an) (mm?)
61,98 150,24 1061,0 3017,1
Load (Kn) :5.50
o (Mpa) :1.82
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

5 15
4 12
=
)
....................................................... o)
]
@]
g—
3
0 0
0 2 4 B 8 10 0 2 4 6 8 10
Time (s) Time (s)
Checked By: Approved By:
T *%}'/ —
/
Kurniawan S. Sindu Umboro

G&H Lab Analyst

Supt. G&H Evaluator
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Lampiran 6
beraucoal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-05 Tested By : Hardianto
Depth (m) 1 47.65-47.80 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
62,23 150,48 1062,5 3041,5
Load (Kn) :4.78
o (Mpa) 1 1.57
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

5 : : 15
4 12
= 1 1 ||| e
=3 : : °z
g ; ; <
a NS E R N SR IR o
G') N N m
= : : o]
? 2 : f 6—
0 0
0 2 4 6 8 10 O 2 4 6 8 10
Time (s) Time (s)

Checked By:

(T

Kurniawan S.

G&H Lab Analyst

Approved By:

Sindu Umboro

Supt. G&H Evaluator
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Lampiran 7

beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-06 Tested By : Hardianto
Depth (m) : 57.50-57.65 Checked By : Kurniawan S.
Lithology : Sandy Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (an) (mm?)

60,30 150,89 1066,4 2855,8
Load (Kn) :51.90
o (Mpa) 1 18.17
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

20 60
i AR
g
12 36=
o)
o O
(]
= S
0 8 24
4 12
0 0
0 5 10 15 20 25 0 5 10 15 20 25
Time (s) Time (s)
Checked By: Approved By:
i =
[T *ﬁ#y -
/
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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Lampiran 8

berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-07 Tested By : Hardianto
Depth (m) 1 61.65-61.80 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
61,62 150,58 1064,3 2982,2
Load (Kn) :40.27
o (Mpa) 1 13.50
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

G&H Lab Analyst

15 : 45
12 ﬂ 36
g
n
...... 'D
& 8
= 0
ne6 18
3 9
0 : . . . ) 0
0 4 8 12 16 20 0 4 8 12 16 20
Time (s) Time (s)
Checked By: Approved By:
'y M i
¥ S
Kurniawan S.

Sindu Umboro

Supt. G&H Evaluator
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Lampiran 9

berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-08 Tested By : Hardianto
Depth (m) : 78.50-78.65 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
62,25 150,54 1031,0 3043,5

Load (Kn) :34.46

o (Mpa) 0 11.32

Remark

*g. : Compressive strength

Stress & Load vs Time Curve

Load (kN)

0 0
0 3 6 9 12 15 3 6 9 12 15
Time (s) Time (s)
Checked By: Approved By:
f) i J}%{ — /
Kurniawan S. Sindu Umboro

G&H Lab Analyst

Supt. G&H Evaluator
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Lampiran 10

berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-09 Tested By : Hardianto
Depth (m) : 89.00-89.15 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
58,68 150,24 963,3 2704,4
Load (Kn) :9.80
o (Mpa) :3.63
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

5 15
4 12
°Z
=
O
Q)
9
6
3
0 0
0 2 4 6 8 10 0 2 4 6 8 10
Time (s) Time (s)
Checked By: Approved By:
Y ~ i — -
r /"
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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Lampiran 11
berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-10 Tested By : Hardianto
Depth (m) 1 94.65-94.80 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
59,01 150,99 934,9 2734,9
Load (Kn) :38.39
o (Mpa) :14.04
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

15 45
12 4/‘| 36
g
9 27"
2 <
(/)]
[0)] je)
©
je o
ne 18—
3 9
0 0
0 6 12 18 24 30 0 6 12 18 24 30
Time (s) Time (s)
Checked By: Approved By:
(. =g -
ri _/”
Kurniawan S. Sindu Umboro

G&H Lab Analyst

Supt. G&H Evaluator
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Lampiran 12

berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 07 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 18 September 2020
Project : DDGT-PRP-20-02 Date of Analysis : 26 September 2020
Sample Code : DDGT-PRP-20-02/UCS-11 Tested By : Hardianto
Depth (m) 1 97.65-97.80 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
59,64 150,89 972,3 2793,6
Load (Kn) :28.04
o (Mpa) :10.04
Remark
*g. : Compressive strength
Stress & Load vs Time Curve
15 45
12 36
—
©
0 9 Pl 27 E
= / \ ~
g
o
a o)
) ]
= Q
ne 18-
3 9
0 - 0
0 3 6 9 12 15 0 3 6 9 12 15
Time (s) Time (s)
Checked By: Approved By:
! i\ . -
r A '
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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BERAU COAL GREEN MINING SYSTEM

beraucoal
FORMULIR
é SUMMARY OF UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address :JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Location : Parapatan Tested By : Hardianto
Test Report No 1 UCS/2020/V11I/02 Checked By : Kurniawan S.
Standard Method 1 ISRM 1981
Depth . D H w A Load ucs

N Sample Code Litholo

° P m i (mm) (mm) @) (mm?) (kn) (Mpa)

1 DDGT-PRP-20-03/UCS-01 11.45-11.60 Muddy Sandstone 61,70 151,26 1002,2 2989,9 21,61 7,23

2 DDGT-PRP-20-03/UCS-02 19.65-19.80 Sandstone 61,40 150,38 992,4 2960,9 17,60 5,95

3 DDGT-PRP-20-03/UCS-03 24.15-24.30 Sandstone 61,80 150,38 1021,2 2999,6 19,26 6,42

4 DDGT-PRP-20-03/UCS-04 28.55-28.70 Sandstone 61,89 151,06 1008,5 3008,4 36,05 12,09

5 DDGT-PRP-20-03/UCS-05 | 34.65-34.80 Sands,f/cl’[:‘js't‘:::”amd 61,62 150,70 1024,8 2928,2 38,49 12,80

6 DDGT-PRP-20-03/UCS-06 42.85-43.00 Mudstone 61,12 151,23 1031,0 2934,0 59,21 20,18

7 DDGT-PRP-20-03/UCS-07 47.50-47.65 Mudstone 61,07 150,79 1019,6 2929,2 31,00 10,59

8 DDGT-PRP-20-03/UCS-08 56.00-56.15 Mudstone 61,10 151,23 1097,4 29311 59,07 20,15

9 DDGT-PRP-20-03/UCS-09 59.00-59.15 Sandstone 60,13 150,78 1077,1 2839,7 64,65 22,77

10 DDGT-PRP-20-03/UCS-10 64.00-64.15 Mudstone 62,21 151,39 1057,1 2942,6 46,66 15,86

11 DDGT-PRP-20-03/UCS-11 74.00-74.15 Sandstone 61,50 150,56 1069,3 2970,6 92,00 30,97

12 DDGT-PRP-20-03/UCS-12 90.80-90.05 | 'Mteriaminated Mudstone and 61,25 150,74 1058,0 29465 50,58 17,17

Sandstone

D : Diameter A : Area

H : Height

W : Weight

Checked By: Approved By:
\ e
_'u‘ :
/
Kurniawan S. Sindu Umboro

G&H Lab Analyst

Supt. G&H Evaluator
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-01 Tested By : Hardianto
Depth (m) :11.45-11.60 Checked By : Kurniawan S.
Lithology : Muddy Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

61,70 151,26 1002,2 2989,9
Load (Kn) :21.61
o (Mpa) 1 7.23
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

10 30
8 24
g ~
6
= £
% o
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= —
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0 2 4 6 8 10 0 2 4 6 8 10
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Checked By: Approved By:
(. =g -
ri _/”

Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-02 Tested By : Hardianto
Depth (m) :19.65-19.80 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (D) (mm?)
61,40 150,38 992,4 2960,9

Load (Kn) :17.60

o (Mpa) :5.95

Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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Checked By: Approved By:
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Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




beraucoal

BERAU COAL GREEN MINING SYSTEM

FORMULIR

&

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-03 Tested By : Hardianto
Depth (m) 1 24.15-24.30 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
61,80 150,38 1021,2 2999,6
Load (Kn) :19.26
o (Mpa) 1 6.42
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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Checked By: Approved By:
o
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-04 Tested By : Hardianto
Depth (m) : 28.55-28.70 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

61,89 151,06 1008,5 3008,4
Load (Kn) :36.05
o (Mpa) 1 12.09
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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Checked By: Approved By:
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Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-05 Tested By : Hardianto
Depth (m) : 34.65-34.80 Checked By : Kurniawan S.
Lithology : Sandstone Laminated Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
61,62 150,70 1024,8 2982,2
Load (Kn) :38.49
o (Mpa) :12.80
Remark

*g. : Compressive strength

Stress & Load vs Time Curve

15 45
12 36
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Checked By: Approved By:
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Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-06 Tested By : Hardianto
Depth (m) 1 42.85-43.00 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

61,12 151,23 1031,0 2934,0
Load (Kn) :59.21
o (Mpa) :20.18
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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Checked By: Approved By:
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Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt.

G&H Evaluator




beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-07 Tested By : Hardianto
Depth (m) 1 47.50-47.65 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

61,07 150,79 1019,6 2929,2
Load (Kn) :31.00
o (Mpa) 1 10.59
Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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Checked By: Approved By:
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Kurniawan S. Sindu Umboro

G&H Lab Analyst

Supt. G&H Evaluator




berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-08 Tested By : Hardianto
Depth (m) : 56.00-56.15 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (an) (mm?)
61,10 151,23 1097,4 2932,1

Load (Kn) :59.07

o (Mpa) :20.15

Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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Kurniawan S. Sindu Umboro

G&H Lab Analyst Supt. G&H Evaluator




bel’au Coal BERAU COAL GREEN MINING SYSTEM

/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-09 Tested By : Hardianto
Depth (m) :59.00-59.15 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (D) (mm?)
60,13 150,78 1077,1 2839,7

Load (Kn) :64.65

o (Mpa) 122,77

Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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Kurniawan S.

Sindu Umboro

G&H Lab Analyst Supt. G&H Evaluator




beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-10 Tested By : Hardianto
Depth (m) 1 64.00-64.15 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (an) (mm?)
62,21 151,39 1057,1 2942.,6
Load (Kn) :46.66
o (Mpa) 1 15.86
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-11 Tested By : Hardianto
Depth (m) 1 74.00-74.15 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

61,50 150,56 1069,3 2970,6
Load (Kn) :92.00
o (Mpa) 1 30.97
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 27 Agustus 2020
Project : DDGT-PRP-20-03 Date of Analysis : 18 September 2020
Sample Code : DDGT-PRP-20-03/UCS-12 : Hardianto
Depth (m) 1 90.80-90.95 Checked By : Kurniawan S.
Lithology : Interlaminated Mudstone and Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
61,25 150,74 1058,0 2946,5
Load (Kn) :50.58
o (Mpa) 0 17.17
Remark
*g. : Compressive strength
Stress & Load vs Time Curve
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Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




Lampiran 3

BERAU COAL GREEN MINING SYSTEM

beraucoal
FORMULIR
é SUMMARY OF UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address :JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Location : Parapatan Tested By : Hardianto
Test Report No 1 UCS/2020/X/02 Checked By : Kurniawan S.
Standard Method :ISRM 1981
Depth . D H w A Load ucs
N Sample Code Litholo
° P m i (mm) (mm) @ (mm?) (kn) (Mpa)
1 DDGT-PRP-20-04/UCS-01 11.25-11.40 Sandstone 61,55 150,11 969,6 2975,4 7,07 2,38
2 DDGT-PRP-20-04/UCS-02 18.25-18.40 Sandstone 62,36 149,29 1053,0 3054,2 31,87 10,44
3 DDGT-PRP-20-04/UCS-03 22.25-22.40 Sandstone 61,48 150,00 992,1 2968,6 15,17 511
4 DDGT-PRP-20-04/UCS-04 26.10-26.25 Sandstone 62,50 149,98 1062,8 3068,0 21,13 6,89
Interlaminated Sandstone and
5 DDGT-PRP-20-04/UCS-05 31.45-31.60 Mudstone 62,00 149,55 1063,2 3019,1 22,72 7,53
6 DDGT-PRP-20-04/UCS-06 37.10-37.25 Mudstone 61,64 148,98 1042,6 2984,1 12,20 4,09
7 DDGT-PRP-20-04/UCS-07 54.60-54.75 Mudstone 61,08 149,43 1034,8 2930,1 54,25 18,52
8 DDGT-PRP-20-04/UCS-08 57.25-57.40 Muddy Sandstone 61,99 150,08 1037,2 3018,1 54,09 17,92
9 DDGT-PRP-20-04/UCS-09 68.10-68.25 Sandstone 62,33 149,63 1035,1 3051,3 25,61 8,39
10 DDGT-PRP-20-04/UCS-10 72.60-72.75 Sandstone 61,52 150,00 1043,8 29725 52,35 17,61
Interlaminated Sandstone and
11 DDGT-PRP-20-04/UCS-11 77.10-77.25 Mudstone 61,87 149,46 1051,8 3006,4 24,41 8,12
12 DDGT-PRP-20-04/UCS-12 83.50-83.65 Sandstone 62,25 149,49 1066,1 3034,5 22,61 7,43
Interlaminated Sandstone and
13 DDGT-PRP-20-04/UCS-13 90.60-90.75 Mudstone 62,43 149,80 1101,9 3061,1 42,76 13,97
14 DDGT-PRP-20-04/UCS-14 97.20-97.35 Sandy Mudstone 62,31 149,72 1082,0 3049,3 36,21 11,88
15 DBGT=-PRP-20-04//CS-15 T06:50-106765 ittty Sandstorre 62;15 49786 16893 3633;7 39,00 12,86
16 DBE&FRRA-20-04AIES-1 112:15-112-36 Mtidstor 62,99 149,65 106%; 33463 12;560 4%
17 DEGI-PRP-20-04/LICS-1. 4 -80-122-95 M- A;—l] S e L:’)"Il: 1/1n’/|l: 1r\n1'1 ’:'1’)’)'1 "AVOI: ’n
13 DDGT-PRP-20-02/UCS-18 T47°80-147.95 Mtrthdy Sandstones 61751 T49791 10471 97155 50,73 17707
19 PDGI-PRP-20-04/UCSA1 182-55-182-76 Mudstone 61-54 149.85. 10851 2974- 4 4.35. 1.46
o REGT-PRP-20-04/LICS-20- 19t-85-192-0 Interlaminated Mudstone and 6241 150-19. 1100-4 2060-1 6048 22.17-
' : Sandstone ! ’ ! ! ! ’
23 DEGT-PRR-20-04/LGCS-24. 1973 1"";\5 €l t:'vvno 1/1n’ 6 1:’117"7 ')n’)7'0 ’):'71 1"),1’)
D : Diameter A : Area
H : Height
W : Weight
Checked By: Approved By:
i -
~fk
Kurniawan S. Sindu Umboro

G&H Lab Analyst

Supt. G&H Evaluator
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beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-01 Tested By : Hardianto
Depth (m) :11.25-11.40 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
61,55 150,11 969,6 2975,4

Load (Kn) :7.07

o (Mpa) :2.38

Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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Checked By: Approved By:
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Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




beraucoal

&

BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-02 Tested By : Hardianto
Depth (m) :18.25-18.40 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

62,36 149,29 1053,0 3054,2
Load (Kn) :31.87
o (Mpa) :10.44
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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Checked By: Approved By:
o
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-03 Tested By : Hardianto
Depth (m) 1 22.25-22.40 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

61,48 150,00 992,1 2968,6
Load (Kn) :15.17
o (Mpa) :5.11
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

10

Time (s)

10

30

24

Checked By:

f i

Approved By:

¥

Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




beraucoal

BERAU COAL GREEN MINING SYSTEM

FORMULIR

&

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-04 Tested By : Hardianto
Depth (m) 1 26.10-26.25 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (D) (mm?)
62,50 149,98 1062,8 3068,0

Load (Kn) :21.13

o (Mpa) :6.89

Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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Time (s) Time (s)
Checked By: Approved By:
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r /"
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-05 Tested By : Hardianto
Depth (m) : 31.45-.31.60 Checked By : Kurniawan S.
Lithology : Interlaminated Sandstone and Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (D) (mm?)
62,00 149,55 1063,2 3019,1

Load (Kn) :22.72

o (Mpa) 1 7.53
Remark

*g. : Compressive strength

Stress & Load vs Time Curve

10

Time (s)

30

Checked By:

(T

Kurniawan S.

G&H Lab Analyst

Approved By:

Sindu Umboro

Supt. G&H Evaluator




beraucoal

BERAU COAL GREEN MINING SYSTEM

FORMULIR

&

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-06 Tested By : Hardianto
Depth (m) :37.10-37.25 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (an) (mm?)

61,64 148,98 1042,6 2984,1
Load (Kn) :12.20
o (Mpa) 1 4.09
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

10 30
8 24
g
6 18=
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Checked By: Approved By:
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/
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-07 Tested By : Hardianto
Depth (m) 1 54.60-54.75 Checked By : Kurniawan S.
Lithology : Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

61,08 149,43 1034,8 2930,1
Load (Kn) :54.25
o (Mpa) . 18.52
Remark
*g. : Compressive strength

Stress & Load vs Time Curve

20 60
16 / | 48
g
12 3B6=
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]
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0 0
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Time (s) Time (s)
Checked By: Approved By:
A I J}%{ o -
/ C/
Kurniawan S.

G&H Lab Analyst

Sindu Umboro

Supt. G&H Evaluator




berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-08 Tested By : Hardianto
Depth (m) : 57.25-57.40 Checked By : Kurniawan S.
Lithology : Muddy Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
61,99 150,08 1073,2 3018,1
Load (Kn) :54.09
o (Mpa) 1 17.92
Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-09 Tested By : Hardianto
Depth (m) : 68.10-68.25 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

62,33 149,63 1035,1 3051,3
Load (Kn) :25.61
o (Mpa) :8.39
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-10 Tested By : Hardianto
Depth (m) 1 72.60-72.75 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
61,52 150,00 1043,8 2972,5
Load (Kn) :52.35
o (Mpa) 1 17.61
Remark
*g. : Compressive strength
Stress & Load vs Time Curve
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-11 Tested By : Hardianto
Depth (m) 1 77.10-77.25 Checked By : Kurniawan S.
Lithology : Interlaminated Sandstone and Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

61,87 149,46 1051,8 3006,4
Load (Kn) :24.41
o (Mpa) :8.12
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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berau coal BERAU COAL GREEN MINING SYSTEM
/ FORMULIR
é UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-12 Tested By : Hardianto
Depth (m) : 83.50-83.65 Checked By : Kurniawan S.
Lithology : Sandstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area
(mm) (mm) (ar) (mm?)
62,25 149,49 1066,1 3043,5

Load (Kn) :22.61

o (Mpa) 1 7.43

Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-13 Tested By : Hardianto
Depth (m) 1 90.60-90.75 Checked By : Kurniawan S.
Lithology : Interlaminated Sandstone and Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

62,43 149,80 1101,9 3061,1
Load (Kn) :42.76
o (Mpa) 1 13.97
Remark

*g. : Compressive strength

Stress & Load vs Time Curve
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BERAU COAL GREEN MINING SYSTEM

FORMULIR

UNIAXIAL COMPRESSIVE STRENGTH TEST

Customer : PT Berau Coal Date of Received : 05 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 26 Oktober 2020
Project : DDGT-PRP-20-04 Date of Analysis : 02 November 2020
Sample Code : DDGT-PRP-20-04/UCS-14 Tested By : Hardianto
Depth (m) 1 97.20-97.40 Checked By : Kurniawan S.
Lithology : Sandy Mudstone
Standard Method 1 ISRM 1981
Before After
Diameter Height Weight Area

(mm) (mm) (ar) (mm?)

62,31 149,72 1082,0 3049,3
Load (Kn) :36.21
o (Mpa) :11.88
Remark
*g. : Compressive strength

Stress & Load vs Time Curve
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berau coal BERAU COAL GREEN MINING SYSTEM
f FORMULIR
é SUMMARY OF UNIAXIAL COMPRESSIVE STRENGTH TEST
Customer : PT Berau Coal Date of Received : 11 Juli 2020
Address : JI. Pemuda No 40 Kec. Tanjung Redeb, Kab Berau, Kaltim 77311 Date of Test : 28 Oktober 2020
Project : DDGT-PRP-20-15 Date of Analysis : 25 November 2020
Location : Parapatan Tested By : Hardianto
Test Report No : UCS/2020/XI1/102 Checked By : Kurniawan S.
Standard Method : ISRM 1981
Depth . D H w A Load ucs
N Sample Code Litholo
° ? (m) o (mm) (mm) (@) (mn) (Kn) (Mpa)
1 DDGT-PRP-20-15/UCS-01 10.35-10.50 Sandstone 61.71 150.28 964.9 2990.9 9.38 3.14
2 DDGT-PRP-20-15/UCS-02 21.25-21.40 [Sandstone Laminated Mudstone 61.72 150.05 1022.2 2991.9 15.36 5.13
3 DDGT-PRP-20-15/UCS-03 28.85-29.00 Mudstone 61.82 149.62 1051.6 3001.6 32.06 10.68
4 DDGT-PRP-20-15/UCS-04 30.75-30.90 Mudstone 61.69 149.85 1029.9 2989.0 24.53 8.21
5 DDGT-PRP-20-15/UCS-05 34.30-34.45 Mudstone 62.22 149.71 1035.1 3040.5 26.74 8.80
6 DDGT-PRP-20-15/UCS-06 35.75-35.90 Mudstone 58.12 149.76 843.4 2653.0 2.72 1.03
7 DDGT-PRP-20-15/UCS-07 38.20-38.35 Mudstone 62.27 150.00 1030.0 3045.4 6.01 1.97
8 DDGT-PRP-20-15/UCS-08 54.35-54.50 Mudstone 61.70 150.43 1029.9 2989.9 11.40 3.82
9 DDGT-PRP-20-15/UCS-09 55.50-55.65 Mudstone 60.68 150.32 1063.3 2891.9 20.75 7.18
10 DDGT-PRP-20-15/UCS-10 60.90-61.05 Mudstone 61.91 150.02 1078.1 3010.3 12.26 4.07
11 DDGT-PRP-20-15/UCS-11 63.20-63.35 Mudstone 60.31 150.60 994.4 2856.7 35.63 12.47
12 DDGT-PRP-20-15/UCS-12 73.25-73.40 '”ter'ami”?ﬁz;zggsm”e and 6161 150.17 1023.2 2081.2 4655 15.62
13 DDGT-PRP-20-15/UCS-13 75.90-76.05 Mudstone 61.46 150.15 1030.5 2966.7 39.56 13.34
14 DDGT-PRP-20-15/UCS-14 83.20-83.35 |Mudstone Laminated Sandstone 61.01 150.71 981.6 29234 46.74 15.99
15 DDGT-PRP-20-15/UCS-15 85.75-85.90 Muddy Sandstone 61.58 150.31 1037.6 29783 39.41 13.23
16 DDGT-PRP-20-15/UCS-16 88.85-89.00 Sandstone 60.91 150.23 1004.7 29138 37.35 12.82
17 DDGT-PRP-20-15/UCS-17 93.20-93.35 Sandstone 61.23 150.08 1028.6 2944.5 4225 14.35
18 DDGT-PRP-20-15/UCS-18 94.75-94.90 Sandstone 60.60 149.98 1025.9 2884.3 53.79 18.65
19 DDGT-PRP-20-15/UCS-19 98.60-98.75 Mudstone 60.95 150.52 1064.3 2917.7 35.21 12.07
26 == - -DDGT-PRR-26-45/JCS-20. +03-60-H0375 e e M EGSORE — = = = ] e 52102 m e D 0 = o m = 26 | e 3044, P V=YY R T S
_2_1__ nr\{‘wDD 201540 a2t e 405_00.%15_ _______ WMldS N = = = L BL.5 o P o] b ——d048.9 P B To } - 2155 e e 24
=20~ 4 = = - DD GF-PRP-20-151GS-22 = = {197 4040726 === === Y PSSOV —— RN 1=~ NPT o X -1 SRR N oY -R- SU NNNE,1-7 e B SN I -1 - - S MY - Yo -3
D@m= DRGCTRRR20-15AIGE-23= = = o 4 41 25 It m = = = St O RO = = = o L G733 A e 15068 PR e g~ NPT, Yo Yo Lo X - SN (N 258 e o o o F 72 o
24— — = DDGT-RRR-26-45/UE6 S 24 = = = L 147511490 -'Etfr-'a-"ﬂ'l%i-‘é-sstg'ﬁg-sic’-”ffﬂd 6060 = = = = 450,20 = = = = = = £046:0= = = |- = = ~2884.8= = =} = = = 4OA8 = = = o = = = L3:03 = =
05—+ —— BBGFPRP-O-IEAIGE-26-—— 14 48 4= + 1925~ == — === Mhdstone—————=-— - b5 = = o = = = 45 l==403%8-—=4===9936:0-— =~ i = m | = = =38
96~~~ DDGTPRA26-4 5O S26= == T 426-10-128:25 ===~ Mudstone == =——=~| I =~ -6464: - =~ £688rd- == £ == =2084 i~ == 1 === B4 49— = = 4 = = 1053~
27 =~ DDCT-PRP-20-1S1/CS27 1297601297757~~~ =="~ Nhdstore ===~ BO8S= == 7= = =I50:27 == === = 40152 = = T === 290672~ = === = 4T3~ ==~ == ~166S~~
28 = == -DRGERRR-20-1 S AICS28= = = £ 43226~ 13240 = = = = = = = Mudsione === B2l o = = LAQ. S =20l m e 1 == =303 e e m = = B8O e m === =45
20 == = = DDGT-RRR-20-15/JC S 29 = = = - 136-76~136 00 1 = = = = = = ~Mudetone: = = = = = == = DR e = 5006 e = = L5 B = e = = 30650 ke = Gl = =B O
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D :Diameter A : Area
H :Height
W :Weight
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Lampiran 4


